
 

 

 

INVESTIGATION OF METHANE PRODUCTION POTENTIAL OF 

INDUSTRIAL SLUDGES MIXED WITH DOMESTIC SLUDGE DURING 

ANAEROBIC DIGESTION 

 

 

 

A THESIS SUBMITTED TO 

THE GRADUATE SCHOOL OF NATURAL AND APPLIED SCIENCES 

OF 

MIDDLE EAST TECHNICAL UNIVERSITY 

 

 

 

 

BY 

 HAZAL AKSU BAHÇECİ 

 

 

 

IN PARTIAL FULFILLMENT OF THE REQUIREMENTS 

FOR 

THE DEGREE OF MASTER OF SCIENCE 

IN 

ENVIRONMENTAL ENGINEERING 

 

 

 

 

MAY 2019





 

 

 

v 

 

 

 

ABSTRACT 

 

INVESTIGATION OF METHANE PRODUCTION POTENTIAL OF 

INDUSTRIAL SLUDGES MIXED WITH DOMESTIC SLUDGE DURING 

ANAEROBIC DIGESTION 

 

Aksu Bahçeci, Hazal 

Master of Science, Environmental Engineering 

Supervisor: Prof. Dr. Faika Dilek Sanin 
[...]
seagrass/macroalgae. Co-digestion with fish waste including dead fish, skins, fish 

intestines and other unused matters (Sakar et al., 2009), seagrass and macroalgae 

provides high biogas yield (Nazurally, 2018).  

 



 

 

 

22 

 

The process of personal care product generates high carbon wastes; however, these 

wastes contain oxidants, dyes, ammonia, inhibitory and toxic compounds (Marsh et 

al., 2009). Inhibitory compounds in this industrial wastewater affect negatively biogas 

and methane production due to reducing methanogenic microorganisms’ activity.  

 

Similar wastewater content in textile and pulp and paper manufacturing inhibit these 

microorganisms; so, these industrial wastewaters has low anaerobic digestion 

performance (Ahammad et al., 2014). Secondary sludge from pulp industry contain 

residual cellulose, lignin and chemical matters due to pulping process (Kyllönen et al., 

1988). 

 

Pretreatment process such as thermal and caustic pretreatment help to improve the 

biogas production potential of pulp mill secondary sludge or personal care sludge 

(Wood et al., 2009). 

 

 Review of Industrial Sludges Used in This Research 

Industrial organized district and textile sludge are one of the most difficult sludge 

types to treat. Besides that, adding industrial sludges decrease methane production 

during anaerobic process (Ağdağ and Sponza, 2005).  By applying ultrasonic 

pretreatment, the negative effects on sludge composition can be decreased.  

 

2.5.1. Industrial Organized District Sludge 

Metal and similar industries such as machine manufacturing industries are accepted 

polluting processes of the environment (Alkaya and Demirer, 2013). Metal rich 

wastewaters are generally treated with conventional alkaline neutralization 

precipitation process. Limited settleability and dewaterability are one of the most 



 

 

 

23 

 

important disadvantages of this process (Peters and Ku, 1987; Luo et al., 1992). Metal 

industries use significant amount of heavy metals and toxic/hazardous compounds 

involving volatile organics, acid/alkali fumes, hexavalent chrome, nickel and cyanides 

during their production process (Mohsen and Jaber,2002; Magalhães et al., 2005; 

Sthiannopkao and Sreesai, 2009; Telukdarie et al., 2006). Chromium, nickel and iron 

are known primary produced toxic substances in metal industries (Mohsen and Jaber, 

2002). Besides that, these industries generate wastewater with high oil and 

biochemical oxygen demand, and hazardous sludge produced in wastewater treatment 

plant (Clarens et al., 2008; Ucaroglu and Talinli, 2012). The content of wastewater 

and sludge from machine manufacturing industries are also hazardous and difficult to 

manage. This sludge includes toxic and scrap metals, solvents and painting wastes, 

oils and suspended solids (Wang et al., 2004).  

 

While large quantities water is not used by the furniture manufacturing process, a 

considerable amount of wastewater is produced from finishing stage during painting 

process (Scheneider et al., 2003). The main pollution sources are specific 

preservatives, coating materials for wood surfaces and wood painting (Kaczala et al., 

2009; Santos Lage et al., 2010). Volatile organic compounds are used in dye solvents 

and wood preservatives. The wastewater of wood furniture industries includes high 

organic matter, low macronutrients and highly contaminated soluble organics (Nasr et 

al., 2012). 

 

Basic and commodity chemicals are used in the production process of polymers, 

pharmaceutical products, bulk petrochemicals and intermediates, other derivatives and 

basic industrials, fertilizers and organic/inorganic chemicals (Awaleh and Soubaneh, 

2014). Chemical industrial wastewater consists of highly concentrated organic and 

inorganic pollutants which are toxic and resistant to apply biological treatment for 

some conditions. In addition to this, it includes acids, bases, color, low in suspended 



 

 

 

24 

 

solids, toxic materials (EPA, 1998). These pollutants in wastewater generated from 

chemical industries dramatically decrease the applicability of biological processes 

(Guomin et al., 2009; Fayza et al., 2007). Some chemicals and processes such as 

phenol and rubber synthesis inhibit microorganisms’ activity; therefore, wastewater 

discharge standards cannot be fulfilled (Ding, 2006). Many compounds in chemical 

industries are accepted as toxic, mutagenic, carcinogenic and simply non-

biodegradable (Fayza et al., 2007). Because of these reasons, wastes of chemical 

industries are different from domestic sewage; so, pretreatment is essential to manage 

these sludges (Meric et al., 1999). 

 

Tanks and pipes cleaning, cooling, floor scouring, bottle washing and juice production 

generate process wastewater in most beverage industries (Matošić et al., 2009; Ait 

Hsine and Benhammou, 2002). When produced beverages, some raw materials such 

as orange, grape, sugar and phosphates) increase organic load of wastewater (Al-

Mutairi et al., 2004). Beverage industrial wastewater includes phosphorus, 

orthophosphate, nitrate and iron (Amuda and Amoo, 2007). For soft drink industries, 

sugar and other easily biodegradable substances found in high concentration in process 

water (Chen et al., 2006). Wastewater from these industries involves suspended solid, 

organic substances, nitrates, phosphates, sodium and potassium (Nweke et al., 2015).  

 

Food waste is highly variable since its source and composition significantly differ 

from one process to another (Zhang et al., 2007). Food industrial wastewater contains 

organic substances (in dissolved or colloidal state), oil/greases, phosphorus, 

carbohydrates such as sugar, pectins, flavouring and coloring additives and high 

nitrogen compounds, mainly ammonium nitrogen form (Ait Hsine et al., 2004; 

Zhukova et al., 2011; Falletti et al., 2015; El-Gohary et al., 1999). Because of washing 

and disinfection processes of food industries, small amount chemicals can be found in 



 

 

 

25 

 

this wastewater (Falletti et al., 2015). Moreover, food waste management might be 

difficult due to high moisture content (Davidsson et al., 2008).   

 

2.5.2. Textile Industry Sludge 

Textile dyeing sludge endangers the environment because of its large amount, 

complex composition and persistence in the environment (Meng et al., 2016). Textile 

dyeing sludge consists of high content of organic matter, nitrogen, phosphorus, 

potassium and micronutrients (Mohamed et al., 2018), heavy metals (cadmium, 

chromium, lead etc.) and persistent organic pollutants (polycyclic aromatic 

hydrocarbons and aromatic amines) in sludge (Guo et al., 2018; Ning et al., 2003) pose 

a danger for the environment. The textile industrial processes consisting of high COD, 

suspended solids, toxic materials, heavy metals, salt, dyes and chemicals are known 

as one of the largest toxic wastewater sources since these processes such as dyeing, 

and finishing consume high amount of water (Gebrati, et al., 2018; Yurtsever et al., 

2015; Nigam et al., 1996). Reactive dye compounds pass through conventional 

activated sludge system without degradation and accumulate in sludge; therefore, they 

have a toxic effect on biological system (Willmot, et al., 2008). Wastewater coming 

from dying process is the most significant pollutant of textile industry processes 

because it increases biochemical oxygen demand concentration and declines dissolved 

oxygen concentration in water environment (Chaeibakhsh et al., 2004). Because of the 

characteristics of textile wastewater, its sludge involves high amount of volatile 

organic compounds and heavy metals so landfilling and composting are less desirable 

disposal options for this sludge (Alleman, 1987). Sludge pretreatment methods are not 

very effective to minimize the hazardous effects of textile sludge. Physico-chemical 

properties and biodegradability of them do not change much during ultrasonic 

pretreatment (Zou et al., 2019).   





 

 

 

27 

 

CHAPTER 3  

 

3. MATERIALS AND METHODS 

 

Within the scope of this study, several experiments were planed and implemented to 

investigate the energy production and toxicity control in industrial sludges during 

anaerobic digestion. BMP experiments were the first step of the evaluation of energy 

production potential on industrial sludges. Three different BMP test sets were 

conducted, to determine the performance of industrial sludges on anaerobic digestion 

efficiency. Ultrasonic homogenization is included in the experimental design as a 

physicochemical sludge pretreatment process, to evaluate the effect of sludge 

disintegration on the whole process.  In the first two experimental sets, sludge samples 

from two Organized Industrial Districts (OID) were tested for BMP with and without 

the ultrasonic pretreatment.  In the third experimental set BMP of sludge sample from 

textile industry is determined with ultrasonic pretreatment. A brief summary of the 

experimental steps is given in Figure 3.1.  

 

First Set of BMP (OID I) 

 

 

 

 

Sludge Sampling
Initial 

Characterization
Ultrasonication

BMP Set-Up and 
Operation

Final 
Characterization



 

 

 

28 

 

Second Set of BMP (OID II) 

 

Third Set of BMP (Textile Industry)  

 

Figure 3.1: Summary of experimental steps 

 

  Sludge Samples Used 

Two different sludge types were used one for seed and one for waste: which were 

anaerobically digested sludge (ADS) and waste activated sludge (WAS), respectively. 

Anaerobic seed sludge was taken from the anaerobic digesters in Ankara Central 

Wastewater Treatment Plant for all the experiments conducted. The WAS samples 

which acted as “waste” to be treated were collected from the return line of biological 

treatment units in Ankara Central Wastewater Treatment Plant as well as OID I, OID 

II and Textile Industry Wastewater Treatment Plants.  

 

The first sludge sample from the Central Wastewater Treatment Plant of Ankara, that 

treats municipal wastewater is used as a reference sample. The average daily flow rate 

of this treatment plant is stated as 765,000 m3 and it serves a 5,445,500 population. 

Municipal wastewater is treated with a conventional activated sludge system, 

preceded by preliminary treatment and primary treatment. Hydraulic retention time is 

Sludge Sampling
Initial 

Characterization
BMP Set-Up and 

Operation
Final 

Characterization

Sludge Sampling
Initial 

Characterization
Ultrasonication

BMP Set-Up and 
Operation

Final 
Characterization



 

 

 

29 

 

reported to be 4 hours in aeration basin. The amount of sludge treated in this municipal 

wastewater treatment plant is reported as 250 ton KM/day. The sludge from primary 

and secondary sedimentation units are collected and transmitted to a gravity thickener. 

Then the sludge is treated in eight mesophilic anaerobic digesters each has a 11,250 

m3 volume. Generated gas from these digesters contains 65 - 70% methane in its 

composition. In addition to biogas production, 6% total solid reduction is taking place 

in these anaerobic digestors. The digestate is sent to landfill after dewatering in 

decantor centrifuge.  

 

The first organized industrial district sludge on which anaerobic treatment was applied 

was taken from OID I. According to the order of size, OID I has industrial sectors 

from metal, machine manufacturing, food, beverage and chemical products industries. 

When wastewater composition is considered, it has rather high COD of 2,559 mg/L 

and 1,300 mg/L of suspended solids. This plant capacity is 24,000 m3/day, but the 

current wastewater flow is 18,000 m3/day. In chemical treatment unit, alum is used for 

precipitation if required. Conventional aeration activated sludge is used as biological 

treatment unit in wastewater treatment plant. A sludge dewatering process, decantor, 

with polymer conditioning is applied. The process flow diagram of OID I is given 

below (Figure 3.2).  

 



 

 

 

30 

 

 

Figure 3.2: OID I wastewater treatment plant flowchart 

 

OID II involves a number of industrial sectors including machine manufacturing, 

metal, food, chemical product and wood processing and furniture production given in 

the order of number of operating facilities. Especially, metal industry remains in the 

forefront of wastewater contribution. Furthermore, most of industries in OID II have 

pre-treatment processes; therefore, the characteristics of this wastewater might not 

pose a complication to treat it. Treatment plant’s capacity is 7,000 m3/day while its 

average flow is 6,500 m3/day. The average influent COD value is 2,500 mg/L while 

the average suspended solid concentration is 900 mg/L. Physical, chemical and 

biological treatment (flowchart is given Figure 3.3) are used in this plant. Alum and 

polyelectrolyte are used in chemical treatment. Biological treatment includes 

anaerobic phosphorus removal system and conventional activated sludge system. If 

required, lime is added to help with sludge stabilization.  



 

 

 

31 

 

 

Figure 3.3: OID II wastewater treatment plant flowchart 

 

Textile industry involves knitting, dyeing and chemical finish operations so as to 

obtain fabric. Raw fabric is produced in knitting process. After this step, dyeing is 

conducted in two separate processes, including plain or pad - batch dyeing. During 

plain dyeing process, fabric is dyed with hot water, dye and chemicals. In pad - batch 

dyeing, fabric is placed in canister by adding dye and chemicals and then it is wrapped 

around cylinder. Dye fabric is washed with water and acid to remove excess dye and 

chemicals following weaving and neutralization. When the sludge sample was 

collected for the experiments, dyeing and washing processes intentionally were 

selected to be in operation in this textile factory. Wastewater treatment plant capacity 

is 3,000 m3/day and its average flow is 1,400 m3/day. The average COD and suspended 

solid concentrations are 999 and 177 mg/L, respectively. The flow diagram of the 

plant is given in Figure 3.4. Biological treatment of wastewater is achieved using 

extended aeration activated sludge system, after which decolorant chemical is added 

in chemical treatment process. Sludge from primary and secondary clarifiers is taken 

to filter press for sludge dewatering.  



 

 

 

32 

 

 

Figure 3.4: Textile industry wastewater treatment plant flowchart 

 

  Reactor Set-up and Operation 

In these experiments, after anaerobic seed sludge and WAS were taken from the 

selected wastewater treatment plants, they were left to settle throughout four or five 

hours. TS, TSS, VS and VSS concentrations, COD and pH values of each sludge were 

measured. These measurements were used to adjust F/M ratio for all the reactors. F/M 

ratios were adjusted to 1 (g VS/g VSS) in the reactors.  

 

As mentioned above, initial measurements were used to adjust sludge volume in 

accordance with F/M ratio of 1 before BMP reactors with different mass ratios were 

set. For all mass ratios, each BMP reactor had 250 mL in total volume with 200 mL 

of bottles were used as effective volume. To conduct the analyses mentioned above 

for each reactor in the initial conditions, more sludge samples were prepared in the 

same mass ratios. After sludge samples were put inside the reactors, each reactor was 

purged with 99% purity nitrogen gas for 10 minutes to eliminate oxygen. Following 

purging process, bottles were capped tightly and incubated at 35°C. Figure 3.5 shows 



 

 

 

33 

 

BMP bottles in the incubator. All reactors were setup in triplicates. The BMP tests 

lasted approximately 30 days.  

 

 

Figure 3.5: The setup of BMP bottles 

 

From the three sets of reactors operated, OID I and Textile Wastewater sludges were 

also subjected to ultrasound pretreatment to see if sonication helped to overcome the 

negative effect of industrial sludges in terms of biodegradability. The process is 

described in Section 3.2.1.  

 

Biogas measurement and determination of methane percentage were conducted daily 

for the first fifteen days. In the last fourteen days, these parameters were measured 

once in two days. After biogas production was diminished at day 29, all reactors 

belonging to three different BMP tests were terminated. The measurement frequency 

of some parameters monitored in all sets of BMP experiment are shown in Table 3.1. 

 



 

 

 

34 

 

Table 3.1: Parameters and their measurement frequency during all BMP 

experiments 

Parameter Measurement Frequency 

TS (mg/L), TSS (mg/L), VS (mg/L), 

VSS (mg/L), COD (mg/L), pH 

Before reactors setup (day 0) and after 

reactor termination (day 29) 

Biogas Volume (mL) and Biogas 

Composition (%CH4, %CO2, %N2) 

Days 1, 2, 3, 4, 5, 6, 7, 8, 9, 10, 11, 12, 

13, 14, 15, 17, 19, 21, 23, 25, 27, 29 

 

 Ultrasound Pretreatment 

Sartorius Labsonic P (Sartorius AG, Germany) used in sonication has a 22 mm probe. 

Sonication procedure specifications are given in Table 3.2.  

 

Table 3.2: Specifications of sonication process 

Sonication frequency 24 kHz 

Probe Size 22 mm 

Sonication Power 255 W 

Sample Volume 250 mL 

Sonication Density 0.73 W/mL 

Sonication Time (min) 15 

 

Before setting these reactors, waste activated sludge from OID I and textile industry 

were sonicated in 250 mL portions. During sonication, samples were placed on ice to 

prevent heating impact due to sonication process. Sonication time was selected as 15 

min which was previously found to be an effective duration (Apul and Sanin, 2010). 

Ultrasonication device is shown below in Figure 3.6. Both ultrasound pretreatment 



 

 

 

35 

 

effect and differences between sonicated sludge and not sonicated sludge are given in 

Results section in Chapter 4.  

 

 

Figure 3.6: Ultrasonication system 

 

 . Reactor Set-up for Different Sludge Samples 

OID I SLUDGE 

For the first group of OID I, industrial sludge with and without ultrasonic pretreatment 

was mixed with municipal sludge at different mass ratios. Ten sets of triplicate BMP 

reactors were operated. Different sets shown in Table 3.3 were as follows: OID I 

sludge only (Aı), sonicated OID I sludge only (UsAı), 2:1 (w/w) OID I sludge to 

municipal sludge (Bı), 2:1 (w/w) sonicated OID I sludge to municipal sludge (UsBı), 

1:2 (w/w) OID I sludge to municipal sludge (Cı), 1:2 (w/w) sonicated OID I sludge to 

municipal sludge (UsCı), municipal sludge only (Dı), 0.5:2.5 (w/w) OID I sludge to 

municipal sludge (Eı), 0.5:2.5 (w/w) sonicated OID I sludge to municipal sludge 

(UsEı) and seed only (Sı) were prepared. The reactor E is only set-up in this group to 



 

 

 

36 

 

see if it can cause any significant difference. Since E is close to sample D because of 

low industrial sludge mass ratio, reactor E was not constructed on other BMP sets.  

Table 3.4 and Table 3.5 give information about the solid concentrations before reactor 

setup and mixture composition of sludges using OID I BMP assay, respectively.  

 

Table 3.3: Mass ratios of sludge in BMP bottles for OID I BMP assay 

Reactor 

Labels 

Municipal Sludge 

Mass Portion 

OID I Sludge 

Mass Portion 

Sonication 

Aı 0 3  

UsAı 0 3  

Bı 1 2  

UsBı 1 2  

Cı 2 1  

UsCı 2 1  

Dı 3 0  

Eı 2.5 0.5  

UsEı 2.5 0.5  

Sı 0 0  

 

Table 3.4: Solid concentrations of sludge used in OID I BMP assay 

Sludge Type TS (g/L) TSS (g/L) VS (g/L) VSS (g/L) 

Anaerobic 

Seed 

23.48 19.99 12.60 11.27 

Municipal 

WAS 

9.32 8.68 7.73 6.18 

OID I WAS 37.28 32.95 31.65 28.06 

 



 

 

 

37 

 

Table 3.5: Volumes of different sludge types in OID I BMP bottles 

Mixture Label Seed 

Volume 

(mL) 

Municipal 

Sludge 

Volume (mL) 

OID I 

Sludge 

Volume 

(mL) 

Distilled 

Water 

(mL) 

Total 

Volume 